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Sir,
The following are the results of the tests conducted on the specimens supplied by you on date: 19/07/2023
1 COMPRESSION TESTS ON CONCRETE SPECIMENS
SIL. ) ) Breakine Compressive . [

] No. Details of specimen reakzgg ioad strength V\Zilog)ht Remarks
| (N/mm?) .
! Test on concrete cubes

Size: 15cmx 1Scmx [5¢em
| -

Grade: M 25 1 78.0 340

. e : : 8.217

Casting date: 15/06/2023
\ ¢ i 368 8.324
1 ‘ S 8.186
|

\
The tests were carried outon 21072023 /

A room temperature of 30°C

Testedby: QMTO  \SIH
Certified by: Assistant Professor Ap, James 3

: Jol T
Verified by: Prof. Elson Joh (0.5 W)

Yours faithfully,
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